
 
 

 

 

Title 22 Engineering Report  

 

 

  Prepared for the 

Rancho Murieta Community Services District 
 

 December 2013 

 

Prepared by 
 

 



II 
 

Contents 

Table of Contents 

Contents............................................................................................................................................. ii 
Acronyms and Abbreviations .......................................................................................................... v 

1.0 Introduction .............................................................................................................................. 1 

1.1 Purpose .......................................................................................................................... 1 
[...]
1 One of the four required Administrator BMPs as required by Recycled Water Specification B. 15 of WQO 
No. 2009-0006-DWQ 



15 
 

influent flows are approximately 0.5 MGD, and projected future flows are expected to be 
approximately 0.9 MGD based on the anticipated level of development. As described later in 
this report, raw wastewater monitoring is limited to flow, five-day biochemical oxygen demand 
(BOD5), and total suspended solids (TSS). 

The raw wastewater quality data for 2010 and 2011 are summarized below in Table 5. 

Table 5. Raw Wastewater Quality 

Parameter Range (mg/L) Median (mg/L) 95th Percentile 
(mg/L) 

Flow 0.28-1.20 0.50 0.69 

BOD 104 - 266 175 260 

Total Suspended Solids 113 - 410 205 318 

2.4.2  Source Control Program 

The wastewater generated at Rancho Murieta is domestic with minimal commercial 
contributions; therefore, a pretreatment program is not required. It is expected that future 
developments will continue to discharge domestic wastewater. RMCSD Sewer Code prohibits 
the discharge of toxic chemicals and other harmful compounds to the sewer. Residents and 
businesses routinely receive written materials describing substances that are prohibited from 
discharge into sewers for the protection of the wastewater treatment processes or cause the 
recycled water to be unsuitable for irrigation.  

2.5 Treatment Processes 
The WWRP consists of both a secondary wastewater facility and a tertiary treatment plant. It is 
designed to treat an average annual flow of 1.55 MGD and a peak flow of 3.00 MGD in the 
secondary treatment ponds (a series of five aerated facultative ponds). Seasonal storage 
(October to March) of the secondary treated wastewater is provided in two storage reservoirs, 
which have a combined storage capacity of approximately 238 million gallons (MG) or 728 AF. 
Approximately 170 AF of additional seasonal storage capacity may be installed to accommodate 
anticipated projected growth within the community. The assumed timing for Phase 1 and 2 
developments requires this project to be initiated in mid- to late-2018 and completed by the end 
of 2019 when average dry weather flows to the WWRP approach 0.67 MGD. The process flow 
diagram for the WWRP is shown in   



16 
 

Figure 4. The major components of the WWRP are as follows: 
 

 Five aerated facultative ponds and two secondary storage reservoirs,  

 Two dissolved air flotation (DAF) units 

 Two sand filtration units 

 Chlorine contact detention facilities 

 Equalization basin 

 Recycled water pump station 

Raw wastewater is pumped to the WWRP through three pumping stations located throughout 
Rancho Murieta. Raw wastewater enters the WWRP at Pond #1. The WWRP is equipped with a 
system to add chlorine to the raw wastewater before entering Pond #1 if needed. Pond #1 
contains five rotating brush and floating aerators all of which run continuously, to provide 
dissolved oxygen (DO) and maintain DO levels in the pond above a concentration of 1 mg/L. 
The aerators in the other ponds are managed by District operations staff that set the timers to 
maintain proper DO levels. The effluent from Pond #1 flows by gravity through the remaining 
ponds in sequential order. Ponds #2 and #3 each contain three aerators; Pond #4 has two, and 
Pond #5 has one aerator. There is one solar powered mixer in each of the five treatment ponds, 
and the ponds are equipped with piping such that any pond can be bypassed while keeping the 
plant in operation. In addition, all ponds except Pond 1 can be drained completely for sludge 
removal and/or repairs.  

The capacity of the tertiary filtration facilities is 3.0 MGD. However, the limiting capacity of the 
overall tertiary treatment process is 2.3 MGD due to the existing chlorine contact basin. The 
District will be initiating an upgrade to this facility by adding chlorine contact capacity through 
the addition of concrete walls within the existing equalization basin to increase the rated 
disinfection capacity to 3.0 MGD. The District estimates that this project should be completed 
prior to serving recycled water to additional landscape irrigation customers (e.g., 2018 or 
thereabouts depending on development and funding capabilities). After tertiary treatment, the 
recycled water is stored in an equalization basin located at the WWRP prior to conveyance to 
the Use Areas. This basin has a capacity of 1.8 MG. 

The design parameters for the WWRP are summarized in Table 6.  

  





18 
 

Table 6. WWRP Design Parameters 
Parameter Value 

Design Flows 

Average daily flow: 1.55 MGD (secondary) 
3.0 MGD (tertiary) 
2.3 MGD (disinfection) 

Control: Continuous operation 

Secondary Treatment 
Number of basins: 5 

Volume: (each basin – ft3) 345,870 349,350 787,560 1,157,390 737,040 

Hydraulic Detention Time (days) at 1.55 MGD 1.7 1.7 3.8 5.6 3.6 

Number of Surface Aerators (each basin) 5 3 3 2 1 
Tertiary Treatment 

Tertiary Water Pump Station 

Number of Units (Pumps) 3 

Type of Pumps Vertical Turbine 

Horsepower 25 (each pump) 

Number of Stages 3 

Column Length 49 feet, 7 inches (per specifications) 

Capacity (unthrottled) 1,150 gpm @ 43 feet TDH 

Capacity (throttled) 950 gpm @ 75 feet TDH 

Dissolved Air Flotation (DAF) 

Number of Units 2 

Capacity (each unit) 1.5 MGD 

Diameter (ft.) 27 

Side Water Depth (ft.) 11.75 

Number and Type of Pumps @DAF Pump Station 3 – (2 duty, 1 standby) 
Vertical turbine 

Flow Rate (gpm) 1,150 gpm @ 43 ft. TDH 
950 gpm @ 75 ft. TDH 

Air Flow Rate (cfm) 1.0 

Recirculation Pumps  2 each 
320 gpm @ 87 psig 

Gravity Sand Filters 
Number of Filters 2 

Approx. Overall Dimensions (ft.) 11 (W) x 30 (L) x 9 (D) 



19 
 

Media Depth (inches) 10 

Number of Filter Cells (per filter) 3 

Hydraulic Loading 3.16 – 4.74 with one cell out of service 

Surface Area per Cell 100 ft2 

Backwash Flow Rate (gpm) 1,320 @ 25 ft. TDH (2 pumps – 1 duty, 1 standby) 
Chlorination 

Chemical Feed Pump Type: Chlorinators 

Quantity: 2, 1 each for Pre-Chlorination and Post-Chlorination 

Post Chlorine Dosage: 8 mg/L 

Control Strategy Manually flow paced 

Chlorine Gas Storage 
Storage Tank Type: Ton Canister Storage 

Quantity Tanks: 4 (minimum) 

Operation:  2 Canisters on-line, 2 stand-by 
Automatic switch-over as needed 

Chlorine Contact & Detention Facilities 
Length to Width Ratio 66:1 

Length to Depth Ratio 33:1 

Chlorine Contact Pipeline 2 – parallel 20-inch diameter PIP at 3,300 linear feet 
each 

Total Contact Time 100 minutes at 2.3 MGD 

 

The secondary effluent flows into two storage reservoirs, which store the secondary treated 
wastewater over the winter months when recycled water is not being produced and the tertiary 
treatment facility is not in operation.  

The storage reservoirs have a combined capacity of 728 AF, with two feet of freeboard. The 
current capacity is sufficient to contain approximately 238 million gallons of secondary treated 
wastewater annually. The water balances developed for 100-yr levels of annual precipitation 
(see Appendix D) demonstrate that there is sufficient capacity to contain the secondary treated 
wastewater over the winter months when recycled water is not in production until average dry 
weather flows are equal to 0.65 MGD.  After that, an additional 200 AF (approximately) of 
secondary effluent storage is required for the projected average dry weather flow of 0.91 MGD.  

The tertiary treatment system consists of a tertiary water pump station, coagulation, DAF units, 
gravity sand filters, chlorine contact tank, chlorine contact pipe, equalization basin, the Recycled 
Water Pump Station, and the 12-inch South Course gravity pipeline. The Tertiary Water Pump 
Station, which has a capacity of over 3.0 MGD, pumps secondary treated wastewater from 
Secondary Storage Reservoir #1 to the DAF units. Alum and chlorine are added, with polymer 



20 
 

being an option, to the stream prior to the DAF units to promote solids coagulation (mostly 
algae). Typical turbidity entering the DAF units is approximately 2 NTU. Following DAF 
treatment, water flows into two sets of sand filtration units. The typical influent and effluent 
turbidities for the sand filters are 1 NTU and 0.25 NTU, respectively.  The sand filters are 
backwashed based on the headloss measured through the filters. A water level float switch is 
located in each filter, and when the water level increases to a specific set point, the filter is 
automatically backwashed. The average number of backwash cycles per day during normal 
operation is two to four. The backwash water source is recycled water obtained from the 
chlorine contact basin. The backwash flow rate and duration are approximately 1,300 gpm or 12 
gpm/ft2 per cell and approximately 3.5 minutes.  
 
Chlorine is then added to the filtered effluent as it flows into the chlorine contact tank. A 
chlorine contact time of 100 minutes, at a maximum flow rate of 2.3 MGD, is provided by the 
concrete chlorine contact  basin  (CCB)  followed  by  a  chlorine  contact  pipeline (CCP). A  dye 
tracer test was conducted  on  the  disinfection  system  to  verify  the  modal  contact  time,  as  
reported  in WWRP Modified Chlorine Contact Disinfection System Compliance Report (HSe, 
2006). Approximately 6,600 linear feet of 20-inch plastic irrigation pipe (PIP) was installed in the 
equalization basin to provide additional contact time. Water leaving the CCP is stored in the 
equalization basin before used for recycled water irrigation.  
 
Sludge from the DAF units and the sand filter backwash is pumped to the sludge drying beds 
where, after drying, the sludge is stored and disposed at a landfill.  The sludge drying bed 
under-drain system collects filtrate from the drying beds. The filtrate is then pumped by the 
drying beds pumps to treatment Ponds #1 or #2.  Alternatively, sludge may be diverted from 
the DAFs directly to Ponds #1 or #2. 
 
Chemicals used and their purpose, delivery method, application point, and approximate dosage 
are summarized in Table 7.  
 
Table 7. Process Chemicals Used at the WWRP 

Chemical Purpose Delivery 
Method 

Application 
Point 

Dosagea (mg/L) 

Gas Chlorine Disinfection 1.) Direct 
injection 

2.) Direct 
injection; 

inline mixer 

1.) Before DAF 
2.) Before 

Chlorine 
Contact tank 

1.) 8 
2.) 8 

Aluminum Sulfate 
(Alum) 

Coagulation Direct injection Before DAF 100 - 300 

Polymer Coagulation Direct injection Before sand filter 
DAF 

As needed 

Sodium Hydroxide 
(Caustic Soda) 

pH control Direct injection Before chlorine 
contact tank 

As needed 

a Dosages are approximate and vary depending on site conditions. 
 
All Operation and Maintenance Manuals for the equipment used at the WWRP are stored in the 
Operator Supervisor Office which is located in the WWRP Maintenance Building or in the 
WWRP Laboratory Building along with the current Sludge Management Plan.  



21 
 

2.6 Plant Reliability Features 
Sections 60333 through 60355 (Articles 8 through 10) of the Water Recycling Criteria describe 
the reliability features for wastewater treatment plants producing recycled water. The features  
that  have  been  incorporated  into  the  WWRP  which comply  with  the  applicable  
requirements  are described in Table 8.  The WWRP monitored at all times and is fully staffed 
between 7:00 am and 4:00 pm, seven days a week, and with a minimum of one operator on-call 
during all other hours.  
 
Table 8. Summary of Plant Reliability Features 

Water Recycling 
Criteria Sectiona 

WWRP Features 

60333 – Flexibility of 
Design 

 Availability of redundant and standby equipment 
 Bypass capabilities for all major components of the WWRP to prevent loss of 

treatment in the event of equipment failure or required maintenance 
 Substantial recycled water storage provided in the storage reservoirs 

60335 – Alarms  WWRP operations on a PLC base control system 
 Alarm alerts: 

o Loss of power from normal supply 
o High (greater than 5 NTU) turbidity after ponds 
o Low chlorine residual (less than 5 mg/L) in tertiary effluent 
o Failure of the coagulation process 
o High (greater than 2 NTU) turbidity after sand filters 
o High water level in equalization basin 

 Backup power from on-site auxiliary system for alarm systems 
 Automatic shutdown of tertiary treatment plant when alarm condition occurs. 24-

hour security staff is automatically alerted and will contact the operator on call. 
Recycled water flow can be stopped simply by shutting down the recycled water 
pump station; no automatic actuation equipment is required.  

60337 – Power Supply  Loss of power alarm is triggered when power service is interrupted and the 
auxiliary power generator is automatically brought on-line 

 Auxiliary power generator capable of powering the entire WWRP and 
administrative building 

60341 – Emergency 
Storage 

 Extensive storage provided in the WWRP. Secondary treatment system designed to 
store effluent for the duration of the winter months, when irrigation production is 
zero. Storage reservoirs can contain excess of 20 days of storage without any special 
diversions or equipment.  

 Several days of storage at equalization basin for tertiary treated wastewater 
60345 – Biological 
Treatment 

 Secondary treatment ponds capable of treating wastewater at an average annual 
flow of 1.55 MGD with one pond out of service 

 Pond system is equipped with piping and valves to bypass any pond for cleaning, 
maintenance, or repairs. 



22 
 

60349 – Coagulation  Tertiary treatment uses two DAF and two sand filtration units in series to achieve 
low turbidity recycled water. Two parallel trains are used, and one train can be 
taken out of service without interrupting operations.  

 Alum is added to the secondary effluent stream prior to DAF units to aid in 
coagulation. The alum feed system has three pumps (one standby), automatic 
dosage control, and a reserve chemical supply. 

60351 – Filtration  Tertiary treatment uses two DAF and two sand filtration units in series to achieve 
low turbidity recycled water. Two parallel trains are used, and one train can be 
taken out of service without interrupting operations. 

 Turbidity is measured continuously before and after the sand filters. If turbidity in 
the filter effluent exceeds 2 NTU, an alarm is triggered and the recycled water 
pump station is automatically shut down. 

60353 – Disinfection  Disinfection system consists of  
o Two chlorinators 
o Chlorine cylinders  
o Scales 
o Manifold system 
o Chlorine contact basin and extended contact pipeline 
o Effluent chlorine residual analyzer / monitor 

 Chlorine is added before the DAF units and prior to the chlorine contact basin. 
 When primary chlorine cylinder empties the standby cylinder automatically 

becomes the primary unit and the operator is alerted. 
 When the primary chlorine capacity drops below 40%, the operator is alerted. 
 Spare repair kits are kept on-site for immediate repair of the chlorinators if 

necessary. 
 Monitoring: 

o Manual monitoring between the CCB and CCP.  
o Automatic monitoring by on-line instrumentation at the termination of the 

chlorine contact pipeline.  
 If the chlorine residual drops below 5 mg/L at the termination of the chlorine 

contact pipeline, the recycled water pump station is automatically shut down.  
 The recycled water chlorine concentration is kept at 5.5 mg/L or 0.5 mg/L greater 

than the required minimum residual concentration to allow for slight variations in 
the recycled water chlorine residual.  

 Daily grab samples of the effluent are collected and submitted to a certified 
laboratory for Total Coliform (15 tube count) analysis.  

a Sections 60339, 60343, 60347, and 60355 do not pertain to the WWRP.  

2.7 Supplemental Water Supply 
Currently, the WWRP does not produce enough recycled water to meet the full irrigation 
demands of the golf courses, and thus supplemental water must be provided to satisfy golf 
course irrigation demands. The recycled water system for the golf courses is currently 